Podea

 
Nr.
Descriere
Description
Part. no.
1. Footboard LY-120100
2. Battery cover LY-120200
3. Self-tapping screw ST4.2×16 LY-120300
4. Plastic plate left LY-120400
5. Plastic plate right LY-120500
6. Frame fender LY-120600
7. Hexagon bolt M6×30 GB5787-86
8. Hexagon bolt M6×20 GB5787-86
9. Screw M6×16 GB5787-86
10. Hexagon bolt M6×12 GB5787-86
11. Self-tapping screw ST4.8×16 GB845-85
12. ClipΦ4.2 LY-120700